Permobil

Drawings Main Chassis

Legacy Power Bases  
 
C350 Base  
Main Chassis  


 

Parts View

New Part Number Old Part Number Description Pos
1825244 1825244 CHASSIS C350 "BOX" PERMOLOCK C3 CONVERTIBLE 2.1
NULL 612370 GROMMET 30/35/40-2 3.1
NULL 612759 VERTICAL ENTRY WIRE SADDLE 4.1
316556 1824230 HOLDER BATTERY C300, K300, C350 5.1
NULL 612481 VELCRO 25,4mm ADHESIVE L=70 6.1
612802-99 1821249 STAR HANDLE,CHASSIS COVER M5x20, EACH 7.1
1823242 1823242 BRAKE RELEASE ARM C350 8.1
NULL 313624 SHAFT SHOCK ABSORBER 9.1
NULL 612796 PVC TUBE O20x0,7 PVC 105° BLACK 10.1
612827 612827-99-0 COTTER PIN,DIN94 3.2MMx36 11.1
614094 1828765 SHOCK ABSORBER, BLACK C300, C350, 100mm 550lbs 12.2
612675 612675-99-0 WASHER 6,4x18x1,6 fzb 13.1
601422-99 601422-99-0 BOLT K6S 6x12 fzb 14.1
NULL 602171 WASHER BN 737 8 140 HB Fe/Zn 5 C1 (8,4x20x2) 15.1
613378 613378-99-0 BOLT MC6S 8x40 fzb ESL 8.8 ISO 4762 DIN267-28 16.1
NULL 316294 SPACER SUSPENSION 17.1
NULL 316221 SWING ARM LEFT REAR 18.1
NULL 613253 CIRCLIP DIN 471 O28 19.1
NULL 613252 SHIM WASHER DIN 988 28 Fe/Zn 12 C1 (DB 28x40x1,5) 20.1
1820404 1820404 RUBBER RING 24.2x3 EPDM C350 21.1
NULL 316294 SPACER SUSPENSION 22.1
613114 613114-99-0 BOLT K6S 8x40 fzb ISO7380 23.1
614094 1828765 SHOCK ABSORBER, BLACK C300, C350, 100mm 550lbs 24.2
NULL 602171 WASHER BN 737 8 140 HB Fe/Zn 5 C1 (8,4x20x2) 25.1
600228 600228-99-0 NYLOCK NUT M8 ZINC PLATED 26.1
NULL 316260 SPACER SUSPENSION 27.1
602631 602631-99-0 BOLT K6S 8x50 fzb ISO7380 28.1
602639 602639-99-0 RUBBER BLOCK, M6x10, TILT SEAT STABILIZER 29.1
612800 612800-99-0 WASHER DIN 137B 6Fe/Zn 5 C1 (KBB 6,4 X 12 X 0,5) 30.1
600232 600232-99-0 NUT M6M 6 fzb 31.1
NULL 316222 SWING ARM RIGHT REAR 32.1
NULL 316357 BRACKET PLATE ELECTRONICS 34.1
602510 602510-00-0 CABLE HOLD HCMP06 B12-20 * 35.1
309307 1821069 BRACKET FUSE, KOALA, C350 C3/4/500 M3/400 36.2
612979 612979-99-0 HEXAGON BUTTON HEAD CAP SCREW,M5x35 10.9 Fe/Zn5C1 37.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 38.1
600226 600226-99-0 LOCK NUT M5 FZB 39.1
612979 612979-99-0 HEXAGON BUTTON HEAD CAP SCREW,M5x35 10.9 Fe/Zn5C1 40.1
601170 601170-99-0 BOLT M5 x 16mm BHCS ZINC PLATED 41.1
NULL 601705 SCREW ISO 7380 M4x16 10.9 Fe/Zn 5 C1 42.1
601353 601353-99-0 BHCS K6S 5x10 fzb 43.1
600743 600743-99-0 BOLT MC6S 6x16 fzb 44.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 45.1
NULL 317048 WIRE ELECTRONIC 46.1
612800 612800-99-0 WASHER DIN 137B 6Fe/Zn 5 C1 (KBB 6,4 X 12 X 0,5) 47.1
600614 600614-99-0 NUT M6M 5 fzb, SWITCHBOX BRKT ICS, EXPLORER MINI 48.1
1825288 1825288 LINK SLEWING BRACKET C350 49.1
600195 600195-99-0 BOLT MC6S 6x25 fzb 50.1

Spare Parts Catalog - v2.0 (5)